REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

Appendix B : Cellular receiver Part15B test results

1. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

1. FCC CFR 47 Part 2.
2. FCC CFR 47 Part 15.
3. ANSI C63.4:2014

2. EQUIPMENT UNDER TEST

2.1 DESCRIPTION OF EUT

The EUT is a GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac, ANT+ and NFC.
This test report addresses the WWAN receiver mode.
(GSM850/WCDMA B5/LTE B5/LTE B12/LTE B13/LTE B26)

2.2. TEST MODE

Mode Description

GSM850 Communicating with Call simulator(CMW500)
WCDMA BAND 5 Communicating with Call simulator(CMW500)
LTE BAND 5 Communicating with Call simulator(CMW500)
LTE BAND 12 Communicating with Call simulator(CMW500)
LTE BAND 13 Communicating with Call simulator(CMW500)
LTE BAND 26 Communicating with Call simulator(CMW500)
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2.3. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA800 R37M1E50KV1SE3 N/A
Data Cable SAMSUNG EP-DA905BBE N/A N/A
Earphone SAMSUNG GHSS028-W4 N/A N/A

I/O CABLE

1 DC Power 1 C Type Shielded 1.1m N/A
2 Audio 2 C Type Unshielded 1.2m N/A
TEST SETUP

The EUT is continuously communicated to the call box during the tests.
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SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

3
1
Communication
Test Set
AC Adapter

AC MAIN

EUT L’:
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FCC ID: ASLSMAB8O05F

DATE: APR 08, 2019

3. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Ame:ggjgggiﬂaiz"m'e ETS 3121D DB4 00164753 06-30-19
Antenna, Horn, 40 GHz ETS 3116C 00166155 08-14-20
Preamplifier ETS 3116C-PA 00168841 08-09-19
Antenna, Horn, 40 GHz ETS 3116C 00168645 12-04-19
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 750 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 845 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00167211 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00161451 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168724 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00205959 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168717 08-04-20
Communications Test Set R&S CMW500 115331 08-07-19
Preamplifier, 1000 MHz Sonoma 310N 341282 08-07-19
Preamplifier, 1000 MHz Sonoma 310N 370599 08-06-19
Preamplifier, 1000 MHz Sonoma 310N 351741 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-07-19
EMI Test Receive, 40 GHz R&S ESU40 100439 08-06-19
EMI Test Receive, 40 GHz R&S ESU40 100457 08-06-19
EMI Test Receive, 44 GHz R&S ESW40 101590 08-06-19
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G005 08-08-19
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G006 08-08-19
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 010 08-08-19
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 011 08-08-19
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G001 08-08-19
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G002 08-08-19
Attenuator PASTERNACK PE7087-10 A009 08-08-19
Attenuator PASTERNACK PE7087-10 A001 08-08-19
Attenuator PASTERNACK PE7087-10 A008 08-08-19
Attenuator PASTERNACK PE7087-10 2 08-07-19
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4. APPLICABLE LIMIYS AND TEST RESULTS (SM-A805F/DS)

. TEST PROCEDURE

ANSI C63.4: 2014

LIMIT

815.109 (a) Except for Class A digital devices, the field strength of radiated emissions from
unintentional radiators at a distance of 3 meters shall not exceed the following values:

Limits for radiated disturbance of Class B ITE at measuring distance of 3 m

Frequency range

Quasi-peak limits

(MH2) (dBuV/m)
30 to 88 40
88 10 216 435
216 to 960 46
Above 960 MHz 54

Note: The lower limit shall apply at the transition frequency.
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4.1.

LOW CHANNEL(869.2MHz)

Above 1 GHz in the GSM850

HORIZONTAL PEAK PLOT

118UL SUWON Lak Chamber 2 25 Mar 26819 22:38:27
Radiated Emissions 3-Meters
Pro ject Number :4788886234
160 Client:Samsung
Config:EUT / AC Adapter
Mode : Tx_GSM 850 Low Above 1G
9g Tested by: 45585
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Range (6Hz) REU/UBU Ref/Attn  Det/Avg Mode Sueep Pis  #owps/Mode FPosition | Range (6Hz) REU/UB Ref/Bttn  Det/Avg Mode Susep Pt=  #5ups/tiodz  Position
1218 IHC-68)/30  81/8 PEAK/LogPur—Video  3Bnsec(futo) 9981 HAXH 0-360degs
I UL SUWON Lok Chamber 2 25 Mar 2818 22:38:27
Radiated Emissions 3-Meters
Pro ject Number:4788886234
188 Client: Samsung
Config:EUT / AC Adapter
Mode : Tx_GSM 850 Low Above 1G
99 Tested by: 45585
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DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity’
(GHz) Reading Reading (dB) (dB) (Degs) {cm)
(dBuv) dBuV/m
1 1.648 51.07 PK 283 -31.4 6 48.57 - - 74 -25.43 0-360 200 H
2 2.472 36.44 PK 31.8 -30.2 7 38.74 - - 74 -35.26 0-360 100 H
3 3.297 33.95 PK 32,6 -30 7 37.25 - - 74 -36.75 0-360 100 H
4 1.648 38.27 PK 283 -31.4 6 35.77 - - 74 -38.23 0-360 200 Vv
5 2.472 33.97 PK 31.8 -30.2 7 36.27 - - 74 -37.73 0-360 200 \
6 3.297 31.66 PK 32,6 -30 7 34.96 - - 74 -39.04 0-360 200 Vv

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

118UL SUWON Lak Chamber 2 25 Mar 2818 22:38:58
Radicted Emissions 3-Meters
Pro ject Number:4788886234
188 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx GSM 850 Mid Above 16
97 Tested by: 45585
80
5 7.
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Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode Sueep Pts #5wps/ode Fosition | Range (B2 REW/VE Ref/Attn  Det/Avg Mode Susep Pts ¥5ups/fiode Position
1:1-18 1HG-68)/38  B1/8 PERK/LogPur-Video  HBnsec(Autc) 98BI MAKKH 8-36Bdegs
| 18UL SUWON Lab Chamber 2 25 Mar 2819 22:38:58
Radicted Emissions 3-Meters
Pro ject Number :4788886234
168 Client:Samsung
Config EUT / AC Adopter
Mode :Tx_GSM 850 Mid Above 1G
9g Tested by: 45585
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DATA
Trace Markers

Marker Frequency Meter Det 311700168724 1-18GHz(dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (d8) (d8) (Degs) (em)
(dBuv) dBuv/m
5 1673 45.52 PK 28.5 -313 .5 43.22 - - 74 -30.78 0-360 100 H
6 2.509 42.18 PK 31.9 -30.3 5 44.28 - - 74 -29.72 0-360 200 H
7 3.346 3831 PK 32,6 -29.8 .5 41.61 - - 74 -32.39 0-360 200 H
8 4.183 30.54 PK 33.4 -28.2 4 36.14 - - 74 -37.86 0-360 100 H
1 1673 38.81 PK 28.5 -313 .5 36.51 - - 74 -37.49 0-360 100 v
2 251 413 PK 31.9 -30.3 .5 43.4 - - 74 -30.6 0-360 200 v
3 3.346 37.71 PK 32.6 -29.8 5 41.01 - - 74 -32.99 0-360 200 \
4 4.183 32.7 PK 33.4 -28.2 4 383 - - 74 -35.7 0-360 200 v

PK — Peak detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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HIGH CHANNEL (893.8MHz)

HORIZONTAL PEAK PLOT

! 18UL SUWON Lak Chamber 2 25 Mar 2818 22:24:97
Radicted Emissions 3-Meters
Pro ject Number:4788886234
160 Clisnt:Samsun
Conflig:EUT / AC Adapter
Mode : Tx_GSM 850 _High_Abave 16
97 Tested by: 45585
80
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=
> 58 i
[an]
° E 3
2 g
4@ Lol U
e Wkt Wi
AN AR VAR
RS ANy J
304 e e M s MMy
s g PP ST AR i
28
1 18
Frequency (GHz)
Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode Sueep Pts #5wps/ode Fosition | Range (B2 REW/VE Ref/Attn  Det/Avg Mode Susep Pts ¥5ups/fiode Position
1:1-18 1HG-68)/38  B1/8 PERK/LogPur-Video  HBnsec(Autc) 98BI MAKKH 8-36Bdegs
| 18LIL SUWON Lab Chamber 2 25 Mar 2818 22:24:07
Rodiated Emissions 3-Meters
Pro ject Number:4788886234
188 Client: Samsung
Config:EUT / AC Adopter
Mode : Tx_GSM 850_High_Above 16
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DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {em)
(dBuv) dBuV/m
1 1.697 48.1 PK 28.6 -31.3 .6 46 - - 74 -28 0-360 200 H
2 2.546 37.58 PK 32 -30.2 7 40.08 - - 74 -33.92 0-360 200 H
3 3.395 37.95 PK 32.6 -29.4 7 41.85 - - 74 -32.15 0-360 200 H
4 1.697 39.9 PK 28.6 -31.3 6 37.8 - - 74 -36.2 0-360 100 Vv
5 2.546 33.49 PK 32 -30.2 7 35.99 - - 74 -38.01 0-360 200 \
6 3.395 33.77 PK 32,6 -29.4 7 37.67 - - 74 -36.33 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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4.2. Above 1 GHz in the WCDMA Band 5

LOW CHANNEL(871.4MHZz)
118UL SUWON Lab Chamber 2 26 Mar 2819 BB:17:36
Radiated Emissions 3-Meters
Pro ject Number:4788886234
1068 Client:Samsung
Config:EUT / AC Adapter
Mode : Tx_WICDMA B5_Low_Above 16
9m Tested by:45585
80
S 7m.
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Range (GH) REU/UBU Ref/Attn  Det/Avg Mode Sueep Pts  ¥Sups/Mode Position | Range (62 REW/UE Ref/Atin  Det/fvg Hode Swoep Pte  ¥5ups/iode Position
=18 1HG-6d8)/38  B1/8 PERK/LogPur—Video  4Bnsec(Putc) 9881 HAXH 8-368degs
T UL SUWON Lab Chamber 2 26 Mar 2818 Be:17:36
Radiated Emissions 3-Meters
Pro ject Number:4788886234
108 Client:Samsung
Config:EUT / AC Adepter
Mode : Tx_LICDMA B5_Low_Above 16
9g Tested by: 45585
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DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity’
(GHz) Reading Reading (dB) (dB) (Degs) {cm)
(dBuv) dBuV/m
1 1.654 34.54 PK 283 -31.5 5 31.84 - - 74 -42.16 0-360 100 H
2 3.041 28.29 PK 32.6 -30.1 .6 31.39 - - 74 -42.61 0-360 200 H
3 6.024 27.66 PK 35 -27.4 .5 35.76 - - 74 -38.24 0-360 200 H
4 1.657 30.6 PK 28.4 -31.4 5 28.1 74 -45.9 0-360 100 Vv
5 3.05 28.57 PK 32,6 -30 .6 31.77 - - 74 -42.23 0-360 200 \
6 5.996 28.02 PK 35 -27.5 4 35.92 - - 74 -38.08 0-360 200 Vv

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

' UL SUWON Lok Chamber 2 26 Mar 2818 @E:25:43
Radiated Emissions 3-Meters
Project Number:4788886234
188 Client: Samsung
Config:EUT / AC Adapter
Mode : Tx_WICDMA B5 Mid_Above 16
9m Tested by: 45585
80
3 7@
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N
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Range (6H) REU/UB Ref/Attn  Det/Avg Mode Susep Pts  Sups/Mode Position | Range (B2 REU/VE Ref/Bitin  Det/fug Hode Secep Pts  5ups/Miode Position
110 IH-68)/38  81/8 PEAK/LogPur-Video  Bnsec(futc) 9801  HAXH 8-36Bdegs
118LJL SUWDON Lab Chamber 2 26 Mor 2818 8 :25:43
Radicted Emissions 3-Meters
Pro ject Number:4788886234
188 Clitnt: Samsung
Config:EUT / AC Adopter
Mode:Tx UCDMA BS Mid Above 16
9m Tested by: 45585
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DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {em)
(dBuv) dBuV/m
1 1.67 31.54 PK 28.5 -31.4 .5 29.14 - - 74 -44.86 0-360 100 H
2 2.888 28.52 PK 321 -30 7 31.32 - - 74 -42.68 0-360 100 H
3 4.965 27.74 PK 34.1 -28.3 4 33.94 - - 74 -40.06 0-360 200 H
4 1.681 30.18 PK 28.5 -31.3 5 27.88 - - 74 -46.12 0-360 100 Vv
5 2.912 28.79 PK 32.2 -29.9 .6 31.69 - - 74 -42.31 0-360 100 \
6 4.982 279 PK 34.1 -28.3 4 34.1 - - 74 -39.9 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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HIGH CHANNEL (891.6MHz)

HORIZONTAL PEAK PLOT

118UL SUWON Lak Chamber 2 26 Mar 2818 @g:31:29
Radiated Emissions 3-Meters
Project Number:4788886234
160 Client:Samsun
Config:EUT / AC Adapter
Mode : Tx_WICDMA B5 High_Above 16
9m Tested by:45585
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Range (6H) REU/UB Ref/Attn  Det/Avg Mode Susep Pts  Sups/Mode Position | Range (B2 REU/VE Ref/Bitin  Det/fug Hode Secep Pts  5ups/Miode Position
1218 IH-68)/38  81/8 PEAK/LogPur-Video  Bnsec(futc) 9801  HAXH 0-368degs
'H@UL SUWON Lab Chamber 2 26 Mar 2818 @g:31:29
Radicated Emissions 3-Meters
Project Number:4788886234
160 Client: Samsun
Config:EUT / AC Adapter
Mode :Tx_LICDMA B5 High fkove 16
97 Tested by:45585
80
o 78
o
5
C
L 68
c Class B Avg Limit (dBuU/m)
3
2 58
o
48
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28
1 18
Frequency (GHz)
Range (6H2) RE/UB Ref/Attn  Det/Avg Mode Sueep Pts  5ups/Mode Position | Range (B2 REW/VB Ref/Rtin  Det/fug Mode Secep Pts #5ups/liode Position |
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {em)
(dBuv) dBuV/m
1 1.691 34.44 PK 28.6 -31.2 .6 32.44 - - 74 -41.56 0-360 100 H
2 3.501 28.09 PK 32.7 -28.9 6 32.49 - - 74 -41.51 0-360 200 H
3 6.661 26.1 PK 35.4 -26.6 4 353 - - 74 -38.7 0-360 100 H
4 1.691 30.91 PK 28.6 -31.2 6 2891 - - 74 -45.09 0-360 200 Vv
5 3.51 28.36 PK 32.7 -29 .6 32.66 - - 74 -41.34 0-360 100 \
6 6.647 26.29 PK 35.4 -26.6 4 35.49 - - 74 -38.51 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

4.3. Above 1 GHz in the LTE Band 5

LOW CHANNEL(870.5MHz)

HORIZONTAL PEAK PLOT

! 18UL SUWON Lak Chamber 2 25 Mar 2818 23:16:19
Radicted Emissions 3-Meters
Pro ject Number:4788886234
188 Client:Samsung
Config:EUT / AC Adapter
Mode :Tx_LTE B5 Low Abave 16
97 Tested by: 45585
86
5 7e.
C
o
N
5 60
T Class B Avg Limit (dBul/m)
<
2 58
[an]
o
48 i
Ep
1 G AP !
368 e Mo ool st Attt
ot Pl St il it Jar
20
1 18
Frequency (GHz)
Range (6Hz) REU/UBD Ref/Attn  Det/Avg fode Sueep Pis  #owps/Mode FPosition | Ronge (6Hz) REU/UBI Ref/Bttn  Det/fvg Mode Susep Ptz #5ups/fiode  Position
1:1-18 1HC-6d8)/30k  B7/B PEAK/LogPur-Uideo  HBnsec(futo) 9881 MAXH 8-368degs
T UL SUWON Lab Chamber 2 25 Mar 2818 23:16:19
Radicted Emissions 3-Meters
Pro ject Number:4788886234
186 Client:Samsung
Config EUT / AC Adapter
Mode : Tx_LTE B5 Low_Abave 16
9g Tested by:45585
86
T /8
]
s
C
L 68
Class B Avg Limit (dBuU/m)
£
3
2 56
o
408 ‘
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Q
368 g
20
1 18
Frequency (GHz)
Range (Ghz) T Ref/Attn  Det/Avg Mods Suesp Pts  #owps/Mode FPosition | Range (6Hz) RE/UB Ref/Attn  Det/Avg Hode Suzep Pt=  ¥oups/lfiode Fosition |
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity’
(GHz) Reading Reading (dB) (dB) (Degs) {cm)
(dBuv) dBuV/m
1 1.655 33.01 PK 283 -31.4 5 30.41 - - 74 -43.59 0-360 100 H
2 3.277 28.98 PK 32.7 -29.9 7 32.48 - - 74 -41.52 0-360 100 H
3 5.767 27.61 PK 34.7 -27.3 4 35.41 74 -38.59 0-360 200 H
4 1.648 31.03 PK 283 -31.4 6 28.53 - - 74 -45.47 0-360 100 Vv
5 3.28 29.45 PK 32.7 -29.9 7 32.95 - - 74 -41.05 0-360 200 \
6 5.718 27.67 PK 34.7 -27.7 5 35.17 - - 74 -38.83 0-360 200 Vv

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

MID CHANNEL (881.5MHz)

HORIZONTAL PEAK PLOT

118UL SUWON Lak Chamber 2 25 Mar 2818 23:89:29
Radicted Emissions 3-Meters
Pro ject Number:4788886234
188 Client:Samsung
Conflig:EUT / AC Adapter
Mode:Tx LTE B5 Mid Above 16
97 Tested by: 45585
80
5 7.
C
o
N
5 60
T Closs B Avg Limit (dBuU/m)
<
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28
1 18
Frequency (GHz)
Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode Sueep Pts #5wps/ode Fosition | Range (B2 REW/VE Ref/Attn  Det/Avg Mode Susep Pts ¥5ups/fiode Position
1:1-18 1HG-68)/38  B1/8 PERK/LogPur-Video  HBnsec(Autc) 98BI MAKKH 8-36Bdegs
| 18UL SUWON Lab Chamber 2 25 Mar 2819 23:89:29
Radicted Emissions 3-Meters
Pro ject Number :4788886234
168 Client:Samsung
Config EUT / AC Adopter
Mode :Tx_LTE B5 Mid_Above 16
9g Tested by: 45585
80
T 78
o
5
C
L 68
c Class B Avg Limit (dBulU/m)
3
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o
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Frequency (GHz)
Range () REU/UB Ref/Attn  Det/fvg Mode Sueep Pts ¥oupe/ode Fosition | Range (G2 REW/VB Ref/Atin  Det/Avg Mode Sucep Pte  foupe/fode Fosition |
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {em)
(dBuv) dBuV/m
1 2.282 289 PK 314 -30.8 .8 30.3 - - 74 -43.7 0-360 200 H
2 3.84 29.35 PK 333 -29.1 4 33.95 - - 74 -40.05 0-360 200 H
3 5.662 27.98 PK 34.6 -28 .5 35.08 - - 74 -38.92 0-360 200 H
4 2.286 29.43 PK 315 -30.8 8 30.93 - - 74 -43.07 0-360 100 Vv
5 3.808 27.96 PK 333 -29.1 .5 32.66 - - 74 -41.34 0-360 100 \
6 5.709 27.81 PK 34.7 -27.8 .5 35.21 - - 74 -38.79 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

HIGH CHANNEL (892.5MHz)

HORIZONTAL PEAK PLOT

x UL SUWON Lok Chamber 2 25 Mor 2818 23:22:57
Radiated Emissions 3-Meters
Pro ject Number:4788886234
188 Client: Somsung
Config EUT / AC Adapter
Mode :Tx_LTE BS_High _Above 1G
9m Tested by: 45585
80
3 7o
[«
o
N
5 68
T Closs B Avg Limit (dBulU/m)
N
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Frequency (GH=)
Range () REU/UBU Ref/Attn  Det/Avg Mode Susep Pts  ¥Sups/Mode Position | Range (B2 REW/UE Ref/fittn  Det/fug Hode Sucep Pts  5upo/liode  Position
1:1-18 1H-6d8)/38  B7/8 PEAK/LogPurVideo  HBnsec(Autc) 9801  HAXK 8-36Bdegs
. UL SUWON Lok Chamber 2 25 Mor 2818 23:22:57
Radioted Emissions 3-Meters
Project Number:4788886234
188 Client: Somsung
Config:EUT / AC Adapter
Mode :Tx_LTE BS_High Abave 1G
9m Tested by: 45585
80
] 78
o
-
C
L 68
c Class B Avg Limit (dBuU/m)
3
2 58
o
48 -
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5 o
o
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o
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Frequency (GHz)
Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode Sueep Pte ¥Sups/Mode Position | Range (B2 REW/VE Ref/Atin  Det/fug Mode Sucep Pte  foups/ode Position |
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {em)
(dBuv) dBuV/m
1 1.69 32.53 PK 28.6 -31.3 .6 30.43 - - 74 -43.57 0-360 100 H
2 3.416 28.71 PK 32,6 -29.3 7 3271 - - 74 -41.29 0-360 200 H
3 6 28.04 PK 35 -27.5 4 35.94 - - 74 -38.06 0-360 200 H
4 1.689 30.16 PK 28.6 -31.3 5 27.96 - - 74 -46.04 0-360 100 Vv
5 3.4 28.79 PK 32,6 -29.4 7 32.69 - - 74 -41.31 0-360 100 \
6 6.058 27.64 PK 35.1 -27.3 .5 35.94 - - 74 -38.06 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

4.4, Above 1 GHz in the LTE Band 12

LOW CHANNEL(730.5MHz)

HORIZONTAL PEAK PLOT

' UL SUWON Lok Chamber 2 25 Mar 2818 23:39: 11
Radiated Emissions 3-Meters
Pro ject Number:4788886234
188 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx LTE BI2_Low Above 16
9m Tested by: 45585
80
3 7@
=
o
N
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T Closs B Avg Limit (dBulU/m)
N
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Frequency (GHz)
Range (6H) REU/UB Ref/Attn  Det/Avg Mode Susep Pts  Sups/Mode Position | Range (B2 REU/VE Ref/Bitin  Det/fug Hode Secep Pts  5ups/Miode Position
110 IH-68)/38  81/8 PERK/LogPur—Video  HBnsec (Futo) 9881 MAKH 8-36Bdegs
118UL SUWON Lak Chamber 2 25 Mar 2818 23:39: 11
Radiated Emissions 3-Meters
Pro ject Number:4788886234
188 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx LTE BI2_Low Above 16
9m Tested by: 45585
80
T 78
0
>
O
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E Closs B Avg Limit (dBulU/m)
~
3
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {em)
(dBuv) dBuV/m
1 2.155 29.36 PK 313 -30.7 7 30.66 - - 74 -43.34 0-360 200 H
2 3.793 28.97 PK 33.2 -29.2 5 33.47 - - 74 -40.53 0-360 100 H
3 6.013 28.06 PK 35 -27.5 .5 36.06 - - 74 -37.94 0-360 200 H
4 2.157 29.4 PK 313 -30.7 7 30.7 - - 74 -43.3 0-360 100 Vv
5 3.822 27.95 PK 333 -29.1 .5 32.65 - - 74 -41.35 0-360 200 \
6 5.903 27.51 PK 349 -27.5 .5 35.41 - - 74 -38.59 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPOR
FCC ID:

T NO: 4788886234-E1V1
A3LSMA805F

DATE: APR 08, 2019

MID CHANNEL (737.5MHz)

HORIZONTAL PEAK PLOT

118UL SUWON Lak Chamber 2 25 Mar 2818 23:38: 11
Radiated Emissions 3-Meters
Project Number:4788886234
160 Client:Samsun
Config:EUT / AC Adapter
Mode:Tx LTE B12 Mid Above 16
9m Tested by: 45585
80
3 7@
=
o
N
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T Closs B Avg Limit (dBulU/m)
N
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Frequency (GHz)
Range (6H) REU/UB Ref/Attn  Det/Avg Mode Susep Pts  Sups/Mode Position | Range (B2 REU/VE Ref/Bitin  Det/fug Hode Secep Pts  5ups/Miode Position
110 IH-68)/38  81/8 PEAK/LogPur-Video  Bnsec(futc) 9801  HAXH 8-368degs
118UL SUWON Lak Chamber 2 25 Mar 2818 23:38: 11
Radiated Emissions 3-Meters
Project Number:4788886234
188 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx LTE B12 Mid Above 16
9m Tested by: 45585
80
T 78
0
>
O
L 68
E Closs B Avg Limit (dBulU/m)
~
3
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<
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Range () REU/UB Ref/Attn  Det/Avg Mode Susep Pts  Sups/Mode Position | Range (B2 REW/VE Ref/Bitin  Det/fug Hode Secep Pts  5ups/liode Position |
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {em)
(dBuv) dBuV/m
1 2.227 29.25 PK 314 -30.8 4 30.25 - - 74 -43.75 0-360 200 H
2 4.2 28.6 PK 334 -28.2 4 34.2 - - 74 -39.8 0-360 200 H
3 6.904 25.82 PK 35.7 -26.1 .5 35.92 - - 74 -38.08 0-360 200 H
4 2.226 29.36 PK 31.4 -30.8 4 30.36 - - 74 -43.64 0-360 100 Vv
5 4.202 28.76 PK 33.4 -28.2 4 34.36 - - 74 -39.64 0-360 100 \
6 6.919 26.31 PK 35.7 -26.2 .5 36.31 - - 74 -37.69 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

HIGH CHANNEL (744.5MHz)

HORIZONTAL PEAK PLOT

' UL SUWON Lok Chamber 2 25 Mar 2818 23:49:47
Radiated Emissions 3-Meters
Project Number:4788886234
188 Client: Samsung
Config:EUT / AC Adapter
Mode :Tx_LTE B12_High_Abave 16
9m Tested by:45585
80
3 7@
=
o
N
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T Closs B Avg Limit (dBulU/m)
N
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Frequency (GHz)
Range (6H) REU/UB Ref/Attn  Det/Avg Mode Susep Pts  Sups/Mode Position | Range (B2 REU/VE Ref/Bitin  Det/fug Hode Secep Pts  5ups/Miode Position
110 IH-68)/38  81/8 PEAK/LogPur-Video  Bnsec(futc) 9801  HAXH 8-36Bdegs
. UL SUWON Lok Chamber 2 25 Mar 2818 23:49:47
Radicated Emissions 3-Meters
Project Number:4788886234
188 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE BI12_High_fbave 16
97 Tested by:45585
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o
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {em)
(dBuv) dBuV/m
1 2.275 28.75 PK 314 -30.8 7 30.05 - - 74 -43.95 0-360 200 H
2 3.63 28.46 PK 328 -29.5 5 32.26 - - 74 -41.74 0-360 100 H
3 5.901 28.27 PK 349 -27.5 .5 36.17 - - 74 -37.83 0-360 200 H
4 2.284 29.32 PK 31.4 -30.8 8 30.72 - - 74 -43.28 0-360 200 Vv
5 3.63 28.45 PK 32.8 -29.5 .5 32.25 - - 74 -41.75 0-360 200 \
6 5.899 28.13 PK 349 -27.5 .5 36.03 - - 74 -37.97 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

45, Above 1 GHz in the LTE Band 13

LOW CHANNEL(748.5MHz)

HORIZONTAL PEAK PLOT

118UL SUWON Lak Chamber 2 26 Mar 2818 BB:83:32
Radiated Emissions 3-Meters
Pro ject Number:4788886234
188 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx LTE BI3_Low Above 16
9m Tested by: 45585
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o
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T Closs B Avg Limit (dBulU/m)
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Frequency (GHz)
Range (6H) REU/UB Ref/Attn  Det/Avg Mode Susep Pts  Sups/Mode Position | Range (B2 REU/VE Ref/Bitin  Det/fug Hode Secep Pts  5ups/Miode Position
110 IH-68)/38  81/8 PERK/LogPur—Video  HBnsec (Futo) 9881 MAKH 8-36Bdegs
118UL SUWON Lak Chamber 2 26 Mar 2818 BB:83:32
Radiated Emissions 3-Meters
Pro ject Number:4788886234
188 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx LTE BI3_Low Above 16
9m Tested by: 45585
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {em)
(dBuv) dBuV/m
1 1.561 34.1 PK 283 -31.4 .6 316 - - 74 -42.4 0-360 200 H
2 2.782 28.81 PK 321 -29.9 4 31.41 - - 74 -42.59 0-360 100 H
3 4.906 28.18 PK 34 -28.3 4 34.28 - - 74 -39.72 0-360 100 H
4 1.557 30.21 PK 283 -31.4 6 27.71 - - 74 -46.29 0-360 100 Vv
5 2.792 28.96 PK 32.1 -29.8 .5 31.76 - - 74 -42.24 0-360 200 \
6 4.928 28.14 PK 34 -28.3 4 34.24 - - 74 -39.76 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

MID CHANNEL (751.0MHz)

HORIZONTAL PEAK PLOT

' UL SUWON Lok Chamber 2 25 Mar 2818 23:56:53
Radiated Emissions 3-Meters
Project Number:4788886234
188 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx LTE BI3_Mid Above 16
9m Tested by: 45585
80
3 7@
=
o
N
5 68
T Closs B Avg Limit (dBulU/m)
N
2 58
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©
48 3 AN ‘V’ . W .
1 > ) AWM
38 ] AN S SAANN Y
KA PN P i Rl
28
1 18
Frequency (GHz)
Range (6H) REU/UB Ref/Attn  Det/Avg Mode Susep Pts  Sups/Mode Position | Range (B2 REU/VE Ref/Bitin  Det/fug Hode Secep Pts  5ups/Miode Position
110 IH-68)/38  81/8 PERK/LogPur—Video  HBnsec (Futo) 9881 MAKH B-368degs
118UL SUWON Lak Chamber 2 25 Mar 2818 23:56:53
Radiated Emissions 3-Meters
Project Number:4788886234
188 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx LTE BI3_Mid Above 16
9m Tested by: 45585
80
T 78
0
>
O
L 68
E Closs B Avg Limit (dBulU/m)
~
3
2 56
<
48
S
g @
4
36 a
28
1 18
Frequency (GHz)
Range () REU/UB Ref/Attn  Det/Avg Mode Susep Pts  Sups/Mode Position | Range (B2 REW/VE Ref/Bitin  Det/fug Hode Secep Pts  5ups/liode Position |
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {em)
(dBuv) dBuV/m
1 1.567 34.58 PK 283 -31.4 .6 32.08 - - 74 -41.92 0-360 100 H
2 2.907 28.6 PK 32.2 -30 6 314 - - 74 -42.6 0-360 200 H
3 4.997 27.84 PK 34.1 -28.3 4 34.04 - - 74 -39.96 0-360 100 H
4 1.563 30.99 PK 283 -31.4 6 28.49 - - 74 -45.51 0-360 100 Vv
5 2.871 29.43 PK 32.1 -29.9 .8 3243 - - 74 -41.57 0-360 100 \
6 4.979 283 PK 34.1 -28.3 4 345 - - 74 -39.5 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

HIGH CHANNEL (753.5MHz)

HORIZONTAL PEAK PLOT

' UL SUWON Lok Chamber 2 26 Mar 2818 ge:18:16
Radiated Emissions 3-Meters
Project Number:4788886234
188 Client: Samsung
Config:EUT / AC Adapter
Mode :Tx_LTE BI3_High_Abave 16
9m Tested by:45585
80
3 7@
=
o
N
5 68
T Closs B Avg Limit (dBulU/m)
N
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©
48 o ;
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R N T T P
28
1 18
Frequency (GHz)
Range (6H) REU/UB Ref/Attn  Det/Avg Mode Susep Pts  Sups/Mode Position | Range (B2 REU/VE Ref/Bitin  Det/fug Hode Secep Pts  5ups/Miode Position
1218 IH-68)/38  81/8 PEAK/LogPur-Video  Bnsec(futc) 9801  HAXH 8-36Bdegs
I UL SUWON Lab Chambker 2 26 Maor 26818 ge:18: 16
Radiated Emissions 3-Meters
Pro ject Number:4788886234
186 Client: Samsung
Config EUT / AC Adapter
Made:Tx_LTE B13_High_Akove 16
9m Tested by:45585
80
T 78
0
>
O
L 68
c Class B Avg Limit (dBuVU/m?
~
3
2 56
o
408
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S @
38 = o
28
1 18
Frequency (GHz)
Range () REU/UB Ref/Attn  Det/Avg Mode Susep Pts  #Sups/Mode Position | Ronge (B2 REW/UB Ref/Rtin  Det/fvg Mode Sucep Pte  foups/fode FPosition |
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {em)
(dBuv) dBuV/m
1 1.567 34.41 PK 283 -31.4 .6 3191 - - 74 -42.09 0-360 200 H
2 2.879 29.04 PK 321 -30 7 31.84 - - 74 -42.16 0-360 200 H
3 4.952 27.7 PK 34.1 -28.4 4 33.8 - - 74 -40.2 0-360 100 H
4 1.568 315 PK 283 -31.4 6 29 74 -45 0-360 100 Vv
5 2.893 28.48 PK 32.1 -30 7 31.28 - - 74 -42.72 0-360 100 \
6 4.952 27.5 PK 34.1 -28.4 4 33.6 - - 74 -40.4 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

4.6. Above 1 GHz in the LTE Band 26

LOW CHANNEL (860.5MHz)

HORIZONTAL PEAK PLOT

! 1@UL SUWON Lak Chamber 2 25 Mar 2818 23:82:18
Radicted Emissions 3-Meters
Pro ject Number:4788886234
188 Client:Samsung
Config:EUT / AC Adapter
Mode :Tx_LTE B26 Low Above 1G
97 Tested by: 45585
86
5 7e.
C
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N
5 60
T Class B Avg Limit (dBul/m)
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Frequency (GHz)
Range (6Hz) REU/UBD Ref/Attn  Det/Avg fode Sueep Pis  #owps/Mode FPosition | Ronge (6Hz) REU/UBI Ref/Bttn  Det/fvg Mode Susep Ptz #5ups/fiode  Position
1:1-18 1HC-6d8)/30k  B7/B PEAK/LogPur-Uideo  HBnsec(futo) 9881 MAXH 8-368degs
| 18UL SUWON Lab Chamber 2 25 Mar 28189 23:82:18
Radiated Emissions 3-Meters
Pro ject Number:4788886234
100 Client:Samsung
Config:EUT / AC Adepter
Mode:Tx LTE B26 Low fhove 1G
9m Tested by: 45585
86
T /8
o
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c Class B Avg Limit (dBuU/mJ
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity’
(GHz) Reading Reading (dB) (dB) (Degs) {cm)
(dBuv) dBuV/m
1 1.654 33.35 PK 283 -31.5 5 30.65 - - 74 -43.35 0-360 100 H
2 2.634 28.73 PK 32.1 -30.4 .5 30.93 - - 74 -43.07 0-360 100 H
3 4.533 28.85 PK 339 -28.7 4 34.45 - - 74 -39.55 0-360 100 H
4 1.652 30.4 PK 283 -31.4 6 27.9 74 -46.1 0-360 200 Vv
5 2.638 29.33 PK 32.1 -30.3 .5 31.63 - - 74 -42.37 0-360 200 \
6 4.507 28.4 PK 338 -28.5 4 341 - - 74 -39.9 0-360 100 Vv

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

MID CHANNEL (876.5MHz)

HORIZONTAL PEAK PLOT

118UL SUWON Lak Chamber 2 25 Mar 2818 22:55:82
Radicted Emissions 3-Meters
Pro ject Number:4788886234
188 Client:Samsung
Conflig:EUT / AC Adapter
Mode:Tx LTE B26 Mid Above 16
97 Tested by: 45585
80
5 7.
C
o
N
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T Closs B Avg Limit (dBuU/m)
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Frequency (GHz)
Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode Sueep Pts #5wps/ode Fosition | Range (B2 REW/VE Ref/Attn  Det/Avg Mode Susep Pts ¥5ups/fiode Position
1:1-18 1HG-68)/38  B1/8 PERK/LogPur-Video  HBnsec(Autc) 98BI MAKKH 8-36Bdegs
| 18UL SUWON Lab Chamber 2 25 Mar 2819 22:55:82
Radicted Emissions 3-Meters
Pro ject Number :4788886234
168 Client:Samsung
Config EUT / AC Adopter
Mode :Tx_LTE B26 Mid Above 1G
9g Tested by: 45585
80
T 78
o
5
C
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c Class B Avg Limit (dBulU/m)
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o
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Range () REU/UB Ref/Attn  Det/fvg Mode Sueep Pts ¥oupe/ode Fosition | Range (G2 REW/VB Ref/Atin  Det/Avg Mode Sucep Pte  foupe/fode Fosition |
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {em)
(dBuv) dBuV/m
1 1.663 34.14 PK 28.4 -31.4 .5 31.64 - - 74 -42.36 0-360 100 H
2 2.788 29.41 PK 321 -30 4 3191 - - 74 -42.09 0-360 100 H
3 4.438 28.34 PK 33.8 -28.4 4 34.14 - - 74 -39.86 0-360 200 H
4 1.664 31.37 PK 28.4 -31.4 5 28.87 - - 74 -45.13 0-360 200 Vv
5 2.788 30.19 PK 32.1 -30 4 32.69 - - 74 -41.31 0-360 200 \
6 4.42 28.13 PK 33.7 -28.5 4 33.73 - - 74 -40.27 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

HIGH CHANNEL (892.5MHz)

HORIZONTAL PEAK PLOT

118UL SUWON Lak Chamber 2 25 Mar 2818 22:47: 41
Radicted Emissions 3-Meters
Pro ject Number:4788886234
188 Client:Samsung
Conflig:EUT / AC Adapter
Mode:Tx_LTE B26 High_Above 16
9m Tested by 45585
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T Closs B Avg Limit (dBuU/m)
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Frequency (GHz)
Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode Sueep Pts #5wps/ode Fosition | Range (B2 REW/VE Ref/Attn  Det/Avg Mode Susep Pts ¥5ups/fiode Position
1:1-18 1HG-68)/38  B1/8 PERK/LogPur-Video  HBnsec(Autc) 98BI MAKKH 8-36Bdegs
118LIL SUWON Lab Chamber 2 25 Mar 2818 22:47:41
Rodiated Emissions 3-Meters
Pro ject Number:4788886234
188 Client: Samsung
Config:EUT / AC Adopter
Mode : Tx_LTE B26_High_Above 16
9m Testad by: 45585
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers

Marker Frequency Meter Det 311700168724 1-18GHz(dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (d8) (d8) (Degs) (em)
(dBuv) dBuv/m
1 1.691 33.25 PK 28.6 -31.2 .6 31.25 - - 74 -42.75 0-360 100 H
2 2.452 29.86 PK 31.8 -30.4 8 32.06 - - 74 -41.94 0-360 200 H
3 3.525 29.06 PK 32.7 -29.1 .6 33.26 - - 74 -40.74 0-360 200 H
4 1.69 30.52 PK 28.6 -31.3 6 28.42 - - 74 -45.58 0-360 100 \
5 2.449 30.72 PK 318 -30.5 .8 32.82 - - 74 -41.18 0-360 100 v
6 3.529 28.51 PK 32.7 -29 .6 32.81 - - 74 -41.19 0-360 200 v

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4788886234-E1V1
FCC ID: ASLSMAB8O05F

DATE: APR 08, 2019

4.7.

LOW CHANNEL(869.2MHz)

Below 1 GHz in the GSM850

HORIZONTAL PEAK PLOT

138UL SUWON Lok Chomber 2 25 Mar 2819 21:29:42
Rodicted Emissions - 3 Meters 7
Pro ject Number:4788886234 G
17z Clignt:Samsun
Config:EUT / AC Adapter
Mode:Tx GSM 858 _Low Below 16
184 Tested by:45585
91
T
t 78
o
N
[() =
- -
‘e
3 52 =
2 |
@
N Pk Limit (dBuU/m)
3(‘ —
1
- " 'a) | _— e M L
S N
13
38 18a 18988
Frequency (MHz)
Range_(Hz) REU/VBN Ref/Attn Dot /fvg fods Sueep Pio  #oupo/Mode Position | Range (o) REW/UBU Ref/Atin  Dot/Avg Node Sueep Pto  Foups/fode Fosition
1:33-614.2 120(-608) /300K 72/0 PERK/LogPur—Vides  {3msec(futo) 381 HAXH B-360degs
2:814.2-993.8  120k(-68)/390k 187/28  PEAK/LogPur-Uideo  Bmesclhuto) 981  HAKH B-360dege
3i993.6-1880  12Bk(-6c8) /380K 72/8 FERK/LogPur-Vidso  Bnsec(huto) G281 MAXH 0-368dege
WBQUL SUWON Lok Chomber 2 25 Mar 2819 21:29:42
Rodioted Emissions - 3 Meters
Pro ject Number:4788886234
"7 Client:Samsung
Config:EUT / AC Adapter 8
Mode: Tx_GSM 858_Low Below 16 @
184 Tested by:45585
91
5 78
5
C
o
> 6:
- w
~
352 =
g |
l
= QPk Lz‘ln it (dBulU/md
3f_ P ,,,,,,
5 i
‘ N =N 8 PR
26 N - | ‘ | PRI e
M Wrisl il
13
38 18a 1884
Frequency (MHz)
) REUAVEN Ref/Attn  Det/Avg flods Sueep Pio #owpo/Mlods Position | Range (o) REW/UBU Ref/Rttn  Det/Avg Motk an
70-5 128k (-6d8)/ 300k £AK/LogPur-Uid ot
814.5-983 128 B6dB)/ 308k 167/28 ‘t‘H“r -
§:903.8-1080 128k (-6db)/300k 72/ PECK /LogPur
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 64.5048 13.05 Pk 17.4 9 31.35 40 -8.65 0-360 200 H
2 100.8721 16.4 Pk 17.7 11 35.2 43.52 -8.32 0-360 300 H
3 405.9259 2.86 Pk 21.5 2.2 26.56 46.02 -19.46 0-360 400 H
7 824.2576 91.56 Pk 26.9 31 121.56 46.02 75.54 0-360 100 H
4 38.4302 20.37 Pk 18.1 6 39.07 40 -93 0-360 100 \
5 63.6226 14.86 Pk 17.7 9 33.46 40 -6.54 0-360 100 \
6 146.5517 16.83 Pk 141 13 32.23 43.52 -11.29 0-360 100 \
8 824.1951 80.23 Pk 26.9 3.1 110.23 46.02 64.21 0-360 200 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

138UL SUWON Lok Chomber 2 25 Mar 2819 21:88:686
Rodicted Emissions - 3 Meters 4
Pro ject Number:4788886234
17z Clignt:Samsun
Config:EUT / AC Adapter
Mode:Tx GSM 858 Mid Below 16
184 Tested by:45585
91
T
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o
N
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‘e
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N Pk Limit (dBuU/m)
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26 A 9 S /
M fos sl ‘W%M MW
13
38 18a 18988
Frequency (MHz)
Range_(Hz) REU/VBN Ref/Attn Dot /fvg fods Sueep Pio  #oupo/Mode Position | Range (o) REW/UBU Ref/Atin  Dot/Avg Node Sueep Pto  Foups/fode Fosition
1:33-614.2 120(-608) /300K 72/0 PERK/LogPur—Vides  {3msec(futo) 381 HAXH B-360degs
2:814.2-993.8  120k(-68)/390k 187/28  PEAK/LogPur-Uideo  Bmesclhuto) 981  HAKH B-360dege
3i993.6-1880  12Bk(-6c8) /380K 72/8 FERK/LogPur-Vidso  Bnsec(huto) G281 MAXH 0-368dege
138UL SUWON Lok Chomber 2 25 Mar 2819 21:0808:66
Rodioted Emissions - 3 Meters
Pro ject Number:4788886234 8
"7 Client:Samsung g
Config EUT / AC Adapter
Mode: Tx_GSM 858_Mid Below 16
184 Tested by:45585
91
5 78
5
C
o
> 6:
S
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l
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Frequency (MHz)
) REUAVEN Ref/Attn  Det/Avg flods Sueep Pio #owpo/Mlods Position | Range (o) REW/UBU Ref/Rttn  Det/Avg Motk Sueep
70-5 128k (-6d8)/ 300k £AK/Logf
81 a3 128k (-bdB)/ 300k 167/28 ‘t‘H‘} Lo
§:903.8-1080 128k (-6db)/300k 72/ PERK /LogPu
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 64.1127 10.2 Pk 17.5 9 28.6 40 -11.4 0-360 300 H
2 114.0074 10.5 Pk 16.4 11 28 43.52 -15.52 0-360 300 H
3 240.1656 8.59 Pk 18.5 1.7 28.79 46.02 -17.23 0-360 200 H
7 836.6112 97.71 Pk 27.1 3.1 127.91 46.02 81.89 0-360 100 H
4 39.4104 19.3 Pk 18.5 7 385 40 -1.5 0-360 100 Vv
5 63.5246 14.51 Pk 17.7 9 33.11 40 -6.89 0-360 100 \
6 218.8942 103 Pk 17.3 1.6 29.2 46.02 -16.82 0-360 100 \
8 836.5134 87.01 Pk 27.1 31 117.21 46.02 71.19 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1
FCC ID: ASLSMAB8O05F

DATE: APR 08, 2019

HIGH CHANNEL (893.8MHz)

HORIZONTAL PEAK PLOT

138UL SUWON Lok Chomber 2 25 Mar 2819 21:55:28
Rodicted Emissions - 3 Meters
Pro ject Number:4788886234 Z
17z Clignt:Samsun
Config:EUT / AC Adopter
Mode: Tx_GSH 85B_High_Below 16
184 Tested by:45585
91
T
t 78
o
N
[() =
T 6 w
&
3 52 1
2 |
@
N Pk Limit (dBuU/m) I
3(‘ -
2 3 o
o . MJW? W —
13
368 [IzLE) 18688
Frequency (MHz)
Range (HHz) REU/VBU Ref/Attn  Det/Avg Mode Suees Pts #owpe/Mode Fosition | Range (o) REW/VE Ref/Atin  Det/Avg flode Suep Pte #5ups/fiode  Position
1:3-814.2 120k(-6:8) /308K 72/8 PERK/LogPur—Video  135msec(futo) BBBI  HAXKH B-36Bdegs
2:814.2-093.8  12Bk(-64B)/300k 187/20  PEAK/LogPur-Vidso  Snec(Auto) BIBI  MAKKH 8-36Bdege
3:960.6-1888  12Bk(-68)/300k 72/8 PEAK/LogPur-Vidao  Bnsec(Auto) BEB1  HAXKH 0-368dege
13[ZUL SUWON Lok Chamber 2 25 Mor 2819 21:55:28
Radiated Emissions - 3 Meters
Project Number:4788886234
17 Client: Samsung
Config EUT / AC Adapter 8
Mode : Tx_GSH 858_High_Below 16 G
184 Tested by: 45585
91
8 78
5
O
0
> 6:
N -
3 52 =
= |
T
- QPk Limit C(dBulU/m>
39 4 o
o il
5 e
Y 3. 6 .
26 e l 4 B T
o ke W, i ‘ WW
m”\w ‘;'L‘M et *M\W\JALUNWMM’M
1
368 izL] [iz]z]%]
Frequency (MHz)
Range () REU/VBU Ref/Attn  Det/Avg fode Susep Pts  #5ups/ode  Position | Range (M) REW/VB Ref/Attn  Det/fvg fode Suep Pts  fups/fiode  Position
4:30-814 20k (-6dB) /300K 72/8 PERK/LogPur- futo) 8081 MAXH [ s
120 dB. 16 i il XH
20k (-6d8)/ 300k 7 31 WK
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 64.2107 6.77 Pk 17.5 9 25.17 40 -14.83 0-360 300 H
2 92.3439 13.28 Pk 16.5 1 30.78 43.52 -12.74 0-360 400 H
3 249.576 9.93 Pk 19 1.7 30.63 46.02 -15.39 0-360 200 H
7 848.7744 87.74 Pk 27.4 3.2 118.34 46.02 72.32 0-360 100 H
4 38.8223 18.05 Pk 18.3 7 37.05 40 -2.95 0-360 200 Vv
5 63.3285 13.48 Pk 17.7 8 31.98 40 -8.02 0-360 300 \
6 135.965 13.83 Pk 14 12 29.03 43.52 -14.49 0-360 100 \
8 848.8039 78.43 Pk 27.4 3.2 109.03 46.02 63.01 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.

Page 47 of 77

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_22/24/27
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

4.8. Below 1 GHz in the WCDMA Band 5

LOW CHANNEL(871.4MHz)

HORIZONTAL PEAK PLOT

1BQUL SUWON Lab Chamber 2 25 Mar 2819 14:36:53
Readiated Emissions — 3 Meters
Project Number:4788886234
"7 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_WICOMA B5_Low_Below 16 4
184 Tested by:45585
91
T
T 78
[v)
N
E =
2 6
A
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> 52 =
2 |
a5}
N QPk Limit (dBYU/ml |
39 . '
1 A\ M
26 i #r e
W WMM Vol Al
ik
13
368 106 1806
Frequency (MHz)
Ronge (M) REU/UBH Ref/Atn  Det/Avg fode Seeep Pls #ups/fods Fosition Range (i) REW/UBH Ref/Attn  Dst/Avg fade Sueep Pte #ups/fiods FPosition
1:3-814 120 (-518)/ 388K 72/0 PEAK/LogPur-Uidso  135nsectAuto) BEI  HAXH 8-360degs H
2:814-984 120(-60B) /300K |87/20  PEAK/LogPur-Video  Tomsec(huto) 821  WAXH 0-360degs H
3:904- 1608 120k (-68)/3BBk 72/0 PEAK/LogPur-Uideo  Fmseo(huto) 8281  HAXH 8-368degs H
,‘BGUL SUWON Lab Chamber 2 25 Mar 2819 14:36:53
4]
Rodioted Emissions — 3 Meters
Project Number:4788886234
7 Client:Samsun
Config:EUT / AC Adopter
Mode: Tx_WCOMA B5 Low Below 16
194 Tested by:45585 %
91
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"
C
5 |
> 6|:
‘&
~
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g \
o
- APk Limit CdBYU/m2
3(‘ o
" ¥ 6 7 e
£ i ! 1 . I . FAOICY
26 COORY ST O M* ‘ "HJW-— | e L L
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g sl L
13
368 Toe 1888
Frequency (MHz)

Range (Mz) RBU/UBU Ref/Attn  Det/Avg Mode Sueap Pts #ups/Mode FPosition Range (MHz) RBU/ Ul Ref/Attn  Det/Avg Mode Sweep Pts  4#5ups/Hode P
30 128k (~6dE 7 oK -t ec(futo) & M

o) 8EBI  MAXH
WA

5:814-594 128Kk(-6dB)/380K 187/20  PEAK
94-1688 128k (-6B) /380K 7 K
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 39.31 11 Pk 18.5 7 30.2 40 -9.8 0-360 300 H
2 107.714 6.17 Pk 17.4 11 24.67 43.52 -18.85 0-360 300 H
3 195.13 18.7 Pk 18 1.5 38.2 43.52 -5.32 0-360 100 H
4 825.5425 76.29 Pk 27 31 106.39 46.02 60.37 0-360 100 H
5 39.114 16.3 Pk 18.4 7 35.4 40 -4.6 0-360 100 \
6 107.616 10.12 Pk 17.4 11 28.62 43.52 -14.9 0-360 200 \
7 195.424 7.33 Pk 18.1 15 26.93 43.52 -16.59 0-360 100 \
8 826.4313 72.95 Pk 27 3.1 103.05 46.02 57.03 0-360 100 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

13[ZUL SUWON Lab Chamber 2 25 Mar 2819 11:18:68
Readiated Emissions — 3 Meters
Project Number:4788886234
"7 Client:Samsung
Config:EUT / AC Adapter 4
Mode : Tx_WCDMA B5_Mid_Below 16 q
184 Tested by:45585
91
T
t 78
[v)
N
E =
2 6
A
<
> 52 =
2 |
a5}
N QPk Limit (dBYU/ml
3(: -
5 N
| ;
26 2 i
M e Mw JAWMWMW
ot
13
368 106 1806
Frequency (MHz)
Ronge (M) REU/UBH Ref/Atn  Det/Avg fode Seeep Pls #ups/fods Fosition Range (i) REW/UBH Ref/Attn  Dst/Avg fade Sueep Pte #ups/fiods FPosition
1:3-814 120 (-518)/ 388K 72/0 PEAK/LogPur-Uidso  135nsectAuto) BEI  HAXH 8-360degs H
2:814-984 120(-60B) /300K |87/20  PEAK/LogPur-Video  Tomsec(huto) 821  WAXH 0-360degs H
3:904- 1608 120k (-68)/3BBk 72/0 PEAK/LogPur-Uideo  Fmseo(huto) 8281  HAXH 8-368degs H
13°UL SUWON Lab Chamber 2 25 Mar 2819 11:18:68
4]
Rodioted Emissions — 3 Meters
Project Number:4788886234
17 Client:Samsung
Config:EUT / AC Adapter 8
Mode : Tx_WCDMA B5 Mid Below 16 a
184 Tested by:45585
91
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"
C
o
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o
- APk Limit CdBYU/m2
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Frequency (MHz)

Range (Mz) RBU/UBU Ref/Attn  Det/Avg Mode Sueap Pts #ups/Mode FPosition Range (MHz) RBU/ Ul
3 1 S

5:814-594 128k (-
984-1098 12
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 38.624 7.31 Pk 18.2 7 26.21 40 -13.79 0-360 400 H
2 156.224 7.79 Pk 143 13 23.39 43.52 -20.13 0-360 200 H
3 196.796 12.43 Pk 18.3 1.5 32.23 43.52 -11.29 0-360 200 H
4 836.635 77.7 Pk 27.1 3.1 107.9 46.02 61.88 0-360 100 H
5 38.82 15.22 Pk 18.3 7 34.22 40 -5.78 0-360 100 Vv
6 156.42 9.4 Pk 143 14 25.1 43.52 -18.42 0-360 100 \
7 197.972 9.6 Pk 18.4 15 29.5 43.52 -14.02 0-360 100 \
8 836.6913 79.04 Pk 27.1 31 109.24 46.02 63.22 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

HIGH CHANNEL (891.6MHz)

HORIZONTAL PEAK PLOT

138UL SUWON Lab Chamber 2 25 Maor 2818 t2:15:13
Radiated Emissions - 3 Meters
Project Number:4788886234
17 Client:Samsung
Config:EUT / AC Adopter
Mode: Tx_WCDMA BS_High_Below 16
194 Tested by: 45585 P
g
91
E
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T
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=z QPk Limit (dByU/ml

39 1 w
s , ' MM
<6 ok

i

13
36 1868 18686
Frequency (MHz)
Rorge 1FH) REHL/UBlI Ref/Attn  Dst/Avg Fode Swezp Pls  #aups/fode Fosition Range CHHz) B/ VBl Ref/fttn  Det/Avg Mode Sueep Pte  upe/fode  Fosition
1:30-814 120K (-68) /388K 72/8 PEAK/LogPur-Uideo  135nsec(Auto) 8081 MAXH 8-360ckge H
2:814-084 120K (-648) /300K 107/20  PEAK/LogPur-Video  mesc(futo) 8231 MAXH 8-360deg= H
3:904- 1900 120k (-68) /300K 72/8 PEAK/LogPur-Uideo  Bwsac(futo) 8081 MAXH 8-360dege H
138LJL SUWON Lab Chamber 2 25 Mar 2818 12:15:13
Radiated Emissions — 3 Meters
Project Number: 4788886234
17 Client:Samsun
Config:EUT / AC Adapter
Mode : Tx_LCDMA B5_High_Below 16
194 Tested by: 45585 %
91
I
0 78
>
C
I
=3 65 |
2 W
3
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g |
<
- QPk Lwtgit CaBUVU/m2
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13
368 188 186868
Frequency (MHz)
Range (Hz) REUL/UBl Ref/Attn  Dst/Avg Mode Sucep Pla  #oups/fode Position Range (HHz) REW/ VBl Ref/Attn  Dst/Avg Mode Sueep Pte A5spe/fode  Fosition
1 120K(-648). 7 K . o) sa8l 1 o
1 120k(~648),/300k 1 y . 0-3
120k (-6d5) 0-3
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 38.722 12.43 Pk 183 7 31.43 40 -8.57 0-360 300 H
2 116.828 15 Pk 15.9 1.2 321 43.52 -11.42 0-360 300 H
3 200.814 16.29 Pk 17.9 1.5 35.69 43.52 -7.83 0-360 200 H
4 846.715 69.3 Pk 27.3 3.2 99.8 46.02 53.78 0-360 100 H
5 39.408 19.45 Pk 18.5 7 38.65 40 -1.35 0-360 100 Vv
6 117.612 7.85 Pk 15.8 11 24.75 43.52 -18.77 0-360 200 \
7 199.148 10.94 Pk 18.2 15 30.64 43.52 -12.88 0-360 300 \
8 846.8613 69.26 Pk 27.3 3.2 99.76 46.02 53.74 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1
FCC ID: ASLSMAB8O05F

DATE: APR 08, 2019

4.9.

LOW CHANNEL(870.5MHz)

Below 1 GHz in the LTE Band 5

HORIZONTAL PEAK PLOT

138UL SUWON Lab Chamber 2 25 Mar 2819 13:46:44
Readiated Emissions — 3 Meters
Project Number:4788886234
"7 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE BS_Low_Below 16
194 Tested by:45585 4
91
T
T 78
[v)
N
E =
2 6
A
<
= 52 =
2 |
a5}
N QPk Limit (dBYU/ml
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Frequency (MHz)
Ronge (M) Ref/Atn  Det/Avg fode Seeep Pls #ups/fods Fosition Range (i) REW/UBH Ref/Attn  Dst/Avg fade Sueep Pte #ups/fiods FPosition
1:3-814 120 (-518)/ 388K 72/0 PEAK/LogPur-Uidso  135nsectAuto) BEI  HAXH 8-360degs H
2:814-984 120(-60B) /300K |87/20  PEAK/LogPur-Video  Tomsec(huto) 821  WAXH 0-360degs H
3:904- 1608 120k (-68)/3BBk 72/0 PEAK/LogPur-Uideo  Fmseo(huto) 8281  HAXH 8-368degs H
1Hmu\_ SUWON Lab Chamber 2 25 Mar 2819 13:46:44
4]
Rodioted Emissions — 3 Meters
Project Number:4788886234
17 Client:Samsung
Config:EUT / AC Adopter
Mode:Tx LTE BS Low Below 16
184 Tested by:45585 s
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Ronge (M) REU/UBH Ref/Attn  Dst/Avg fode Swesp Pls  #oups/fods  Fosition Ronge (i) REW/UBH Ref/Attn  Dst/Avg Made Sweep Pte  #5ups/fods P
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 39.31 6.57 Pk 18.5 7 25.77 40 -14.23 0-360 200 H
2 88.702 18 Pk 15.1 1 341 43.52 -9.42 0-360 400 H
3 196.6 9.02 Pk 18.3 1.5 28.82 43.52 -14.7 0-360 100 H
4 826.24 72.33 Pk 27 31 102.43 46.02 56.41 0-360 100 H
5 39.114 16.77 Pk 18.4 7 35.87 40 -4.13 0-360 100 \
6 134.958 17.67 Pk 141 13 33.07 43.52 -10.45 0-360 100 \
7 201.5 7.59 Pk 17.8 15 26.89 43.52 -16.63 0-360 100 \
8 826.2288 68.46 Pk 27 3.1 98.56 46.02 52.54 0-360 100 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

MID CHANNEL (881.5MHz)

HORIZONTAL PEAK PLOT

1BQUL SUWON Lab Chamber 2 25 Mar 2819 13:19:13
Readiated Emissions — 3 Meters
Project Number:4788886234
"7 Client:Samsung
Config:EUT / AC Adapter 4
Mode : Tx_LTE B5_Mid_Below 16 a
184 Tested by:45585
91
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N
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N QPk Limit (dBYU/ml
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13
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Frequency (MHz)
Range_(Hz) RE/UBl Ref/Attn  Det/Avg Mode Sueep Pls #aups/fode Fosition Range () REW/UBH Ref/Attn  Det/Avg Mode Sueep Pt #5ups/fode  Fosition
1:38-614 120k (-68) /388K 72/8 PEAK/LogPur-Video  13nsec(Auto) B33 MAXH 0-360ckege H
2:814-984 120K (-648)/300k 107/20  PEAK/LogPur-Uideo  Bmsec(futo) BOBI  MAXH 0-360dege H
3:904- 1808 120K (-68) /388K 72/8 PEAK/LogPur—Video  Bmesc(futo) 8031 MAXH 0-360d=g= H
13°UL SUWON Lab Chamber 2 25 Mar 2819 13:19:13
4]

Roadiated Emissions — 3 Meters

Project Number: 4788886234
17 Client:Samsung
ConfigiEUT / AC Adapter

Mode: Tx_LTE B5_Mid_Below 16 8

184 Tested by 45585 g

91
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C
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13
36 186 168606
Frequency (MHz)
Ranga (z) REH/UBlI Ref/Attn  Det/fvg Pode Swezp Pls  #aups/Mode Fosition Range (Hz) REW/ VBl Ref/Attn  Dot/Avg Mode
i 128K(-6dE 7 FK/LogPur-\

5:814-594 128Kk(-6dB)/380Kk 187/20  PEAK/LogPur-Uidka
984-1098 128k (-6dB)/388k 72 EAK/LogPur

Page 56 of 77

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_22/24/27
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuVv) (dBuv/m)
1 38.722 8.86 Pk 183 7 27.86 40 -12.14 0-360 300 H
2 113.692 12.64 Pk 16.4 11 30.14 43.52 -13.38 0-360 300 H
3 195.326 11.75 Pk 18.1 1.5 31.35 43.52 -12.17 0-360 200 H
4 836.14 78.13 Pk 27.1 3.1 108.33 46.02 62.31 0-360 100 H
5 38.918 17.52 Pk 18.4 7 36.62 40 -3.38 0-360 100 Vv
6 120.454 10.61 Pk 15.3 12 27.11 43.52 -16.41 0-360 200 \
7 197.972 6.82 Pk 18.4 15 26.72 43.52 -16.8 0-360 100 \
8 837.4 75.7 Pk 27.1 3.2 106 46.02 59.98 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1
FCC ID: ABLSMA8O5F

DATE: APR 08, 2019

HIGH CHANNEL (892.5MHz)

HORIZONTAL PEAK PLOT

138UL SUWON Lab Chamber 2 25 Mar 2819 12:52:36
Readiated Emissions — 3 Meters
Project Number:4788886234
"7 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B5_High. Below 1G
184 Tested by:45585 4
91
T
T 78
[v)
N
E =
2 6
- w
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= 52 =
2 |
a5}
N QPk Limit (dBYU/ml
39 L
1
26 i
bt e Ve
13
368 g 1866
Frequency (MHz)
Range_(Hz) Ref/Attn  Det/Avg Mode Sueep Pls #aups/fode Fosition Range () REW/UBH Ref/Attn  Det/Avg Mode Sueep Pt #5ups/fode  Fosition
1:38-614 120k (-68) /388K 72/8 PEAK/LogPur-Video  13nsec(Auto) B33 MAXH 0-360ckege H
2:814-984 120(-60B) /300K |87/20  PEAK/LogPur-Video  Tomsec(huto) 821  WAXH 0-360degs H
3:904- 1808 120K (-68) /388K 72/8 PEAK/LogPur-Video  Busac(futc) 2001 MAXH 0-360d=g= H
138UL SUWON Lab Chamber 2 25 Mar 2819 12:52:36
Radiated Emissions — 3 Meters
Project Number:4788886234
17 Client:Samsung
Config:EUT / AC Adapter
Made:Tx_LTE B5_High. Below 1G
184 Tested by:45585
8
=l
T s
>
C
o
= 6:
b
5 52 =
g |
o
- QPk Limit C(dBdU/m)
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By .
26" G : 8 R~
. T WY L ot »Lh» I MWWWMWW
Yo o Ml o
13
36 Toe 1800
Frequency (MHz)
Range (Hiz) REIU/UBII Ref/Attn  Det/Avg Mode Sueep Fls foups/fode Fosition REW/UBM

Range (MHz) Ref/Attn  Det/Avg Mode
4:38-814 128k (- a PE
5:814-99 120

ur-Uidea  135nsec(futo
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 38.918 7.03 Pk 18.4 7 26.13 40 -13.87 0-360 200 H
2 114.378 16.87 Pk 16.3 11 34.27 43.52 -9.25 0-360 200 H
3 196.796 11.64 Pk 18.3 1.5 31.44 43.52 -12.08 0-360 200 H
4 846.5013 69.3 Pk 27.3 3.2 99.8 46.02 53.78 0-360 100 H
5 39.016 13.36 Pk 18.4 7 32.46 40 -7.54 0-360 300 Vv
6 112.222 7.52 Pk 16.7 11 25.32 43.52 -18.2 0-360 200 \
7 194.836 4.03 Pk 18 15 23.53 43.52 -19.99 0-360 300 \
8 847.0525 67 Pk 27.3 3.2 97.5 46.02 51.48 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1
FCC ID: ASLSMAB8O05F

DATE: APR 08, 2019

4.10.

LOW CHANNEL(730.5MHz)

Below 1 GHz in the LTE Band 12

HORIZONTAL PEAK PLOT

138UL SUWON Lok Chomber 2 25 Mar 2819 15:13:22
Rodicted Emissions - 3 Meters
Pro ject Number:4788886234
17z Clignt:Samsun
Config:EUT / AC Adopter
Mode:Tx LTE B12 Low Below 16 4
184 Tested by:45585 g
91
T
t 78
o
N
[() =
2 6
2 “
3 52 =
2 |
@
N Pk Limit (dBuU/m)
3(‘ -
26 "1« s | 1 2 p
Rt b gass vt
WW %M LH A
13
38 [IELE] Taga
Frequency (MHz)
[ ) REU/VBN Ref/Attn Dot /fvg fods Sueep Pio  #oupo/Mode Position | Range (o) REW/UBU Ref/Atin  Dot/Avg Node Sueep Pto  Foups/fode Fosition
1:30-683 120(-608) /300K 72/0 PERK/LogPur—Video 1 1Bnsec(futo) 381 HAXH B-360degs
2:683-756 128(-608) /300K 167/28  FEAK/LogPur-Uidko  Bmesc(huto) 6231  HAXH B-360dege
31756~ 1068 128K(-608) /300K 72/8 FERK/LogPur-Vidso  dmsec(hute) G281 MAXH 0-368dege
13@UL SUWON Lok Chomber 2 25 Mar 2819 15:13:22
Rodioted Emissions - 3 Meters
Pro ject Number:4788886234
"7 Client:Samsung
Config EUT / AC Adapter
Mode:Tx_LTE B12_Low Below 16
194 Tested by:45585 8
91
5 78
5
5 \
o
S I
3 52 -
[an]
l
= OPk Limit CdBulU/md
3f_
o.
‘ / 6 g
26 i \ 9 z A————r"
- KWV L / MW
i Hie s "
g Rl || T
13
38 L] [z
Frequency (MHz)
) REUAVEN Ref/Attn  Det/Avg flods Sueep Pio #owpo/llods Position | Range (o) REW/UBU Ref/Rttn  Det/Avg Motk Sueep Pts  #oups/fode  FPosition
10-6¢ 128k (-6d8)/ 300k £AK/LogPur-Uid Tnsecfuto) 8831 HAKH 8- 350dec
689-756 128k (-bdB)/ 300k 167/28 ‘t‘»—(“r - msec o) aa1 AxXH -
:765- 1600 128k -6dB)/300K 72/9 PECK /LogPur n o) 8B KX 5
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 39.226 7.74 Pk 18.5 7 26.94 40 -13.06 0-360 200 H
2 138.5703 10.95 Pk 14.1 13 26.35 43.52 -17.17 0-360 300 H
3 195.5738 8.69 Pk 18.1 1.5 28.29 43.52 -15.23 0-360 100 H
4 702.3581 75.32 Pk 25.6 29 103.82 46.02 57.8 0-360 200 H
5 38.567 17.9 Pk 18.2 7 36.8 40 -3.2 0-360 100 \
6 137.7465 12.14 Pk 141 13 27.54 43.52 -15.98 0-360 100 \
7 198.045 5.99 Pk 18.4 15 25.89 43.52 -17.63 0-360 100 \
8 701.8808 73.29 Pk 25.6 2.9 101.79 46.02 55.77 0-360 100 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

MID CHANNEL (737.5MHz)

HORIZONTAL PEAK PLOT

UL SUWDON Lak Chamker 2 25 Mar 26819 14:46:58
Rodioted Emissions - 3 Meters

Project Number:4788886234
17 Client: Samsung

Config:EUT / AC Adapter
Mode: Tx_LTE B12_Mid Below 16

138

184 Tested by:45585 ?
91
E
¥ 78
o
N
5
u 6:
2 /
= 52 =
: |
[as]
o OPk Limit CdBUU/m2

3(‘ o
Zem‘ bnwmsivnnansd BT Y . I
T

£ o
w

308 @B 1888
Frequency (MHz)

Range_(HHz) REU/VBN Ref /Attn  Dot/Avg fode Sueop Pts  wps/Mode Fosition | Range (MHz) REW/VBU Ref/Atin  Det/Avg Node Suoep Pto toups/fode Fosition
1:38-689 120k(-608) /308K 72/B PEAK/LogPur—Video  |1Bmsec(futo) 8381 MAXH 0-360degs
2:689-756 128k (-6dB) /380K 187/20 PEAK/LogPur-Uideo  33msecCAuto) 8881  MAXH B-368dege.
3:756-1088 126k(-608) /308K 72/B PEAK/LogPur-Video  4Snsec(futo) 8881 MAXH 0-368degs
UL SUWON Lak Chamber 2 25 Mor 20819 14:46:58

Rodioted Emissions - 3 Meters

Project Number:4788886234
17 Client:Samsung

Config EUT / AC Adapter
Mode:Tx_LTE B12_Mid_Below 1G

184 Tested by:45585
91
5 78
s
L
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QPk Limit (dBulU/md
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i gt
26 5 T e AR
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e
13
38 18a 1884
Frequency (MHz)
Range (MHz) RBU/VBY Ref/Attn  Det/fvg Mode Sweep Pts  #Swps/Mode Position Range (MHz) RBU/VBU Ref/ftin  Det/fvg Mode
BB Wk EAK X st
128k (-bdB)/ 300k 167/28 PEAK/Lo t
128k (-6dB)/ 388k 72/8 PEAK/LogPur
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 38.8141 5.81 Pk 183 7 24.81 40 -15.19 0-360 300 H
2 92.3579 12.93 Pk 16.5 1 30.43 43.52 -13.09 0-360 200 H
3 195.2443 7.75 Pk 18.1 1.5 27.35 43.52 -16.17 0-360 100 H
4 705.6411 74.79 Pk 25.5 2.9 103.19 46.02 57.17 0-360 100 H
5 38.9789 17.29 Pk 18.4 7 36.39 40 -3.61 0-360 100 Vv
6 91.6165 6.81 Pk 16.3 1 24.11 43.52 -19.41 0-360 200 \
7 142.689 15.54 Pk 141 13 30.94 43.52 -12.58 0-360 100 \
8 705.3815 70.74 Pk 25.5 29 99.14 46.02 53.12 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1

FCCID

: ABLSMAB8O5F

DATE: APR 08, 2019

HIGH CHANNEL (744.5MHz)

HORIZONTAL PEAK PLOT

13@UL SUWON Lok Chomber 2 25 Mar 2819 15:39:39
Rodioted Emissions - 3 Meters
Pro ject Number:4788886234
17 Client: Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE B12_High Below 16 4
184 Tested by:45585
91
3
c 78
o
N
E =
2 6
G L
= 52 =
2 |
@
° Pk Limit (dBuU/m) |
3(‘
26 1 i} I
y) Jaweii -, ‘»ﬁ( MM
13
38 [IzLE) 10608
Frequency (MHz)
Range (HHz) REU/UBU Ref/Attn  Det/Avg fode Susep Pts  9ups/Mode Position | Range (HHz) REU/VEH Ref/Atin  Det/fug Hode Sucep Pts toups/fode Position
1:35-689 120k (-6:8) /308K 72/8 PERK/LogPur-Video  11Bnsec(futc) 8801  MAXH B-36Bdegs
2:689-756 120k(-6B) /300K 107/20  PEAK/LogPur-Uideo ~nesctAuto) BABI  MAXH 8-36Bdege
3:756-1008 128k (-68) /300K 72/8 PEAK/LogPurVideo  45nsec(Auto) 8801  HAKKH B-36Bdegs
13@UL SUWON Lok Chomber 2 25 Mar 2819 15:39:39
Rodioted Emissions - 3 Meters
Project Number:4788886234
(A Client:Samsun
Config EUT / AC Adapter
Mode: Tx_LTE B12_High Below 16
184 Tested by:45585 8
91
5 78
>
C |
2 I
= 6;
o
> 52 -
g |
<
= OPk Limit C(dBuU/md
39 5
w Y  ———
A 6 o
el " N ° ] RO I
v A S st Mt b b
- ¥ ”: W e
) iww‘“ Wb
13
368 [Jz12) 1808
Frequency (MHz)
Range () REU/UB Ref/Attn  Det/fvg fode Susep Pts #5wpo/lods Fosition | Range (P2 REW/VE Suep Pts #5ups/fode FPosition
1 120K (-3 o ffnsechuto) 8801 FAXH 8- 350dec
689-756 128 BB/ 308k 167/2 leo s aa1 AxXH |
:765- 100 128k -6dB)/300K 72/9 e Bl HAXKH
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 39.3908 6.8 Pk 18.5 7 26 40 -14 0-360 400 H
2 155.7043 11.16 Pk 143 13 26.76 43.52 -16.76 0-360 100 H
3 195.5738 9.25 Pk 18.1 1.5 28.85 43.52 -14.67 0-360 200 H
4 708.5473 76.02 Pk 25.5 2.9 104.42 46.02 58.4 0-360 200 H
5 38.9789 15.49 Pk 18.4 7 34.59 40 -5.41 0-360 100 Vv
6 120.4478 11.8 Pk 15.3 12 28.3 43.52 -15.22 0-360 100 \
7 258.0964 10.54 Pk 19 1.7 31.24 46.02 -14.78 0-360 100 \
8 708.5933 72 Pk 25.5 29 100.4 46.02 54.38 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1
FCC ID: ASLSMAB8O05F

DATE: APR 08, 2019

4.11. Below 1 GHz in the LTE Band 13

LOW CHANNEL(748.5MHz)

HORIZONTAL PEAK PLOT

138UL SUWON Lok Chomber 2 25 Mar 2819 17:53:83
Rodicted Emissions - 3 Meters
Pro ject Number:4788886234
17z Clignt:Samsun
Config:EUT / AC Adopter
Mode:Tx LTE B13 Low Below 16
184 Tested by:45585 i
91
T
t 78
o
N
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2 -
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N Pk Limit (dBuU/m)
3(‘
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o6 ? 7y
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M‘WA« Wy
13
38 18a 18988
Frequency (MHz)
[ ) REU/VBN Ref/Attn Dot /fvg fods Sueep Pio  #oupo/Mode Position | Range (o) REW/UBU Ref/Atin  Dot/Avg Node Sueep Pto  Foups/fode Fosition
1:3736 120(-608) /300K 72/0 PERK/LogPur—Vides  (28nsec(futo) 381 HAXH B-360degs
2:73%-797 128(-608) /300K 167/28  FEAK/LogPur-Uidko  Bmesc(huto) 6281 HAXH B-360dege
3:797- 1068 128K(-608) /300K 72/8 FERK/LogPur-Vidso  Bnsec(huto) G281 MAXH 0-368dege
13@UL SUWON Lok Chomber 2 25 Mar 2819 17:53:83
Rodioted Emissions - 3 Meters
Pro ject Number:4788886234
"7 Client:Samsung
Config EUT / AC Adapter
Mode:Tx LTE B13_Low Below 16
184 Tested by:45585
g
91
5 78
5
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o
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38 18a 1884
Frequency (MHz)
) REUAVEN Ref/Attn  Det/Avg flods Sueep Pio #owpo/llods Position | Range (o) REW/UBU Ref/Atin  Dot/fvg Hode

an
10 1 6dB)/ 300 ERK e

736-79 1268k (-6dB) /300K 187/28 PEAK . ut
6:797-1800 128k (-6dB)/386k 72/8 PEAK/LogPur-Video  3omsec(Auto) 8881  MAXH @
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 38.6485 11.3 Pk 18.2 7 30.2 40 -9.8 0-360 200 H
2 90.2748 15.87 Pk 15.7 1 32.57 43.52 -10.95 0-360 200 H
3 210.03 6.37 Pk 17 1.6 24.97 43.52 -18.55 0-360 200 H
7 779.4168 70.21 Pk 26.7 3 99.91 46.02 53.89 0-360 200 H
4 38.2073 21.18 Pk 18 6 39.78 40 -.22 0-360 100 \
5 138.8123 16.28 Pk 141 13 31.68 43.52 -11.84 0-360 100 \
6 288.3078 7.05 Pk 19.1 1.8 27.95 46.02 -18.07 0-360 100 \
8 779.8895 67.37 Pk 26.7 3 97.07 46.02 51.05 0-360 100 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 777MHz to 787MHz and from 746MHz to 756MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

MID CHANNEL (751.0MHz)

HORIZONTAL PEAK PLOT

13@UL SUWON Lok Chaomber 2 25 Mar 26819 17:46:85
Rodioted Emissions - 3 Meters
Pro ject Number:4788886234
"7 Client:Samsun
Config:EUT / AC Adopter
Mode:Tx LTE BI3 Mid Below 16
184 Tested by:45585 -
91
3
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N OPk Limit (dBUU/m2 T
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e e W
13
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Frequency (MHz)
Ronge_(HHz) REU/VBU Ref/Attn  Del/Avg fode Susep Pts  #5ups/Mode Position | Range (Mz) REN/VEU Ref/Atin  Det/fvg Mode Sueep Pte  5ups/fiode Position
1:35-736 120k (-6:8) /300K 72/8 PERK/LogPur—Video  12Bnsec(futc) B8B1  HAXH B-36Bdegs
2:736-797 120(-68) /300K 107/20  PEAK/LogPur-Video ncec(Auto) BAB1  MAXH 0-36Bdege.
3:797-1008 128k (-648) /308K 72/8 PERK/LogPur-Video  Bnsec(Auto) 8301  MAXH 8-36Bdege
138UL SUWON Lok Chomber 2 25 Mar 2819 17:46:85

Rodioted Emissions - 3 Meters

Project Number:4788886234
17 Client:Samsung

Config EUT / AC Adapter
Mode:Tx_LTE B13_Mid_Below 1G

184 Tested by:45585
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Frequency (MHz)
Range (MHz) RBU/VBY Ref/Attn  Det/fvg Mode Sweep Pts  #Swps/Mode Position Range (MHz) RBU/VBU Ref/ftin  Det/fvg Mode
2] 1 BB Wk EAK X
73 £) 128k (-bdB)/ 300k 167/28 PEAK/Lo
128k (-6dB)/ 388k 72/8 PEAK/LogPur
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 39.0898 8.33 Pk 18.4 7 27.43 40 -12.57 0-360 200 H
2 91.2455 12.58 Pk 16.1 1 29.68 43.52 -13.84 0-360 200 H
3 194.145 8.9 Pk 17.8 1.5 28.2 43.52 -15.32 0-360 200 H
7 782.2228 69.48 Pk 26.7 3 99.18 46.02 53.16 0-360 100 H
4 38.825 18.11 Pk 18.3 7 37.11 40 -2.89 0-360 100 Vv
5 117.6323 15.71 Pk 15.8 11 32.61 43.52 -10.91 0-360 200 \
6 275.9528 9.41 Pk 18.7 1.8 29.91 46.02 -16.11 0-360 200 \
8 782.1236 67.99 Pk 26.7 3 97.69 46.02 51.67 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 777MHz to 787MHz and from 746MHz to 756MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

HIGH CHANNEL (753.5MHz)

HORIZONTAL PEAK PLOT

138UL SUWON Lok Chomber 2 25 Mar 2819 17:088:55
Rodicted Emissions - 3 Meters
Pro ject Number:4788886234
17z Clignt:Samsun
Config:EUT / AC Adapter
Mode: Tx_LTE B13_High Below 16
184 Tested by:45585 7
91
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N
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1 7 3
26 A : i ] i
f t M ”l"u vl
13
368 [IzLE) 18688
Frequency (MHz)
Range_(HHz) REU/VBU Ref/Attn  Det/Avg Mode Susep Pts #owpe/Mode Fosition | Range (o) REW/VE Ref/Atin  Det/Avg flode Suep Pte #5ups/fiode  Position
1:30-73 120k(-6:8) /308K 72/8 PERK/LogPur—Video  12Bmsec(futo) BBBI  HAXKH B-36Bdegs
2:736-797 120kC-68) /380K 107/20  PEAK/LogPur-Uideo ~nesctAuto) 6081  MAXH 8-36Bdege
3:797-1608 120K (-68) /308K 72/8 PEAK/LogPur-Vidao  Bnsec(Auto) BEB1  HAXKH 0-368dege
13@UL SUWON Lok Chomber 2 25 Mor 2819 17:088:55
Radiaoted Emissions - 3 Meters
Pro ject Number:4788886234
17 Client: Samsung
Config EUT / AC Adapter
Mode: Tx_LTE B13_High Below 16
184 Tested by:45585
91
R
5
C
0 I
> BK \‘
s #i
> 52 =
= |
o
- Pk Limit (dBuU/m)
3(‘ B T T s e e ey
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Range (HHz) REU/UB Ref/Attn  Dot/fvg Mode Sucep Pts ¥owps/Mode Fosition | Range (P2 REW/VE Ref/Aktn  Dot/fvg Hode Pts  t5ups/fode FPosition
3-73 120Kk(-648)/360K 72/8 £ o to) 8031 HAXH [ s
5.735-797 128k (-5dB)/ 300k 187/28 PEAK/Lo 800

3 HaxH [
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 39.0898 8.75 Pk 18.4 7 27.85 40 -12.15 0-360 200 H
2 65.4765 12.6 Pk 17.1 9 30.6 40 -9.4 0-360 200 H
3 194.9393 8.05 Pk 18 1.5 27.55 43.52 -15.97 0-360 200 H
7 784.5789 71.13 Pk 26.7 3 100.83 46.02 54.81 0-360 100 H
4 38.3838 17.6 Pk 18.1 6 36.3 40 -3.7 0-360 100 Vv
5 65.3 11.08 Pk 17.1 8 28.98 40 -11.02 0-360 100 \
6 148.3433 14.47 Pk 14 13 29.77 43.52 -13.75 0-360 100 \
8 784.4683 66.91 Pk 26.7 3 96.61 46.02 50.59 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 777MHz to 787MHz and from 746MHz to 756MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1
FCC ID: ASLSMAB8O05F

DATE: APR 08, 2019

4.12.

LOW CHANNEL (860.5MHz)

Below 1 GHz in the LTE Band 26

HORIZONTAL PEAK PLOT

13[ZUL SUWON Lok Chomber 2 25 Mar 2819 18:57:84
Rodicted Emissions - 3 Meters
Pro ject Number:4788886234
17z Clignt:Samsun
Config:EUT / AC Adopter
Mode:Tx LTE B26 Low Below 16 7
184 Tested by:45585
91
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M s i ol il W%
13
368 [IzLE) 18688
Frequency (MHz)
Range (HHz) REU/VBU Ref/Attn  Det/Avg Mode Susep Pts #owpe/Mode Fosition | Range (o) REW/VE Ref/Atin  Det/Avg flode Suep Pte #5ups/fiode  Position
1:30-804 120k(-6:8) /308K 72/8 PERK/LogPur—Video  13nsec(uto) BBBI  HAXKH B-36Bdegs
2:884-984 120kC-68) /380K 107/20  PEAK/LogPur-Uideo ~nesctAuto) 6081  MAXH 8-36Bdege
3:964-1808 120K (-68) /308K 72/8 PEAK/LogPur-Vidao  Bnsec(Auto) BEB1  HAXKH 0-368dege
13[ZUL SUWON Lok Chomber 2 25 Mor 2819 18:57:84
Radiated Emissions - 3 Meters
Pro ject Number :4788886234
17 Client: Samsung
Config EUT / AC Adapter
Mode:Tx LTE B26 Low Below 16
184 Tested by:45585
8
3
91 1
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C
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o
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Frequency (MHz)
Range (HHz) REU/UB Ref/Attn  Dot/fvg Mode Sucep Pts ¥owps/Mode Fosition | Range (PHHz) REA/VE Ref/Aktn  Dot/fvg Mode Pts  #5ups/fode FPosition
35-68 120k(-648)/360k 72/8 PEAK LogPur—Uideo o) 8031 HAX: s
B e 1200 Ea/ 0k 177/ PEK/L e Uidos St w6
64 128k -6d8)/ 360k ERK Logfur-Uidea  5m . 1 i 8-360deg
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 64.7333 9.18 Pk 17.3 9 27.38 40 -12.62 0-360 200 H
2 103.143 11.01 Pk 17.7 11 29.81 43.52 -13.71 0-360 100 H
3 202.3118 6.78 Pk 17.6 1.5 25.88 43.52 -17.64 0-360 100 H
7 826.3125 75.17 Pk 27 3.1 105.27 46.02 59.25 0-360 100 H
4 39.3848 17.96 Pk 18.5 7 37.16 40 -2.84 0-360 100 Vv
5 62.508 12.2 Pk 17.9 9 31 40 -9 0-360 100 \
6 164.7728 15.5 Pk 14.8 14 31.7 43.52 -11.82 0-360 100 \
8 826.7875 65.08 Pk 27 31 95.18 46.02 49.16 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 814MHz to 849MHz and from 859MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1
FCC ID: ASLSMAB8O05F

DATE: APR 08, 2019

MID CHANNEL (876.5MHz)

HORIZONTAL PEAK PLOT

13@UL SUWON Lok Chaomber 2 25 Mar 26819 18:38:19
Rodioted Emissions - 3 Meters
Pro ject Number:4788886234
"7 Client:Samsun
Config:EUT / AC Adopter
Mode:Tx LTE B26 Mid Below 16 7
184 Tested by:45585
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Frequency (MHz)
Ronge (HHz) REU/VBU Ref/Attn  Del/Avg fode Susep Pts  #5ups/Mode Position | Range (Mz) REN/VEU Ref/Atin  Det/fvg Mode Sueep Pte  5ups/fiode Position
1:35-804 120k (-6:8) /300K 72/8 PERK/LogPur—Video  13nsec(futo) B8B1  HAXH B-36Bdegs
2:584-984 120(-68) /300K 107/20  PEAK/LogPur-Video Bncec(Auto) BAB1  MAXH o-36adege
3:964-1008 128k (-648) /308K 72/8 PERK/LogPur-Video  Bnsec(Auto) 8301  MAXH 8-36Bdege
13@UL SUWON Lok Chomber 2 25 Mar 2819 18:30:19
Rodioted Emissions - 3 Meters
Pro ject Number:4788886234
"7 Client:Samsung
Config EUT / AC Adapter
Mode:Tx_LTE B26 Mid Below 16
184 Tested by:45585
8
91 T
5 78
5
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Frequency (MHz)
Range (Hz) REU/UBU Ref/Attn  Det/fvg fode Sucep Pts #5wps/lods Fosition | Runge (o) REW/VE Ref/Attn  Det/Avg fode
g 128k (-6d8)/ 300k Ak
804-984 128 BB Bk 187/28 ‘H‘ o -
:994- 1600 120k 648 /380K 72/8 A
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 63.669 8.94 Pk 17.6 9 27.44 40 -12.56 0-360 400 H
2 99.273 14.9 Pk 17.7 1 33.6 43.52 -9.92 0-360 300 H
3 209.181 7.06 Pk 17 1.6 25.66 43.52 -17.86 0-360 200 H
7 831.575 75.59 Pk 27.1 3.1 105.79 46.02 59.77 0-360 100 H
4 38.901 18.06 Pk 18.3 7 37.06 40 -2.94 0-360 100 Vv
5 64.6365 12.91 Pk 17.3 9 31.11 40 -8.89 0-360 100 \
6 220.5975 13.58 Pk 17.4 1.6 32.58 46.02 -13.44 0-360 100 \
8 832.1875 64.05 Pk 27.1 31 94.25 46.02 48.23 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 814MHz to 849MHz and from 859MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788886234-E1V1
FCC ID: ASLSMAB8O05F

DATE: APR 08, 2019

HIGH CHANNEL (892.5MHz)

HORIZONTAL PEAK PLOT

138UL SUWON Lok Chomber 2 25 Mar 2819 28:29:83
Rodicted Emissions - 3 Meters
Pro ject Number:4788886234
17z Clignt:Samsun
Config:EUT / AC Adopter
Mode: Tx_LTE B26_High Below 16 -
184 Tested by:45585 4
91
T
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Frequency (MHz)
Range (HHz) REU/VBU Ref/Attn  Det/Avg Mode Susep Pts #owpe/Mode Fosition | Range (o) REW/VE Ref/Atin  Det/Avg flode Suep Pte #5ups/fiode  Position
1:30-804 120k(-6:8) /308K 72/8 PERK/LogPur—Video  13nsec(uto) BBBI  HAXKH B-36Bdegs
2:884-984 120kC-68) /380K 107/20  PEAK/LogPur-Uideo ~nesctAuto) 6081  MAXH 8-36Bdege
3:964-1808 120K (-68) /308K 72/8 PEAK/LogPur-Vidao  Bnsec(Auto) BEB1  HAXKH 0-368dege
13[ZUL SUWON Lok Chomber 2 25 Mor 2819 28:29:63
Radiaoted Emissions - 3 Meters
Pro ject Number:4788886234
17 Client: Samsung
Config EUT / AC Adapter
Mode: Tx_LTE B26_High Below 16
184 Tested by:45585
91 g
R
5
C
0
> BK
s il
> 52 =
= |
o
- Pk Limit (dBuU/m) |
3(‘ 4 & —
[ 3
I 5 o |
] dN e O | ,,MW
26 \ T I " ] TR A
Y IV Vs A N i
‘ "M*‘wm.m; iL m‘uﬁww
13
368 [IzE) 18688
Frequency (MHz)
Range (HHz) REU/UB Ref/Attn  Dot/fvg Mode Sucep Pts ¥owps/Mode Fosition | Range (P2 REW/VE Ref/Aktn  Dot/fvg Hode Pts  t5ups/fode FPosition
35-68 120Kk(-648)/360K 72/8 £ o to) 8031 HAXH [ s
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REPORT NO: 4788886234-E1V1 DATE: APR 08, 2019
FCC ID: ASLSMAB8O05F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 64.056 10.44 Pk 17.5 9 28.84 40 -11.16 0-360 100 H
2 140.8755 12.67 Pk 14 13 27.97 43.52 -15.55 0-360 100 H
3 250.3965 5.1 Pk 19 1.7 25.8 46.02 -20.22 0-360 300 H
7 846.775 72.92 Pk 27.3 3.2 103.42 46.02 57.4 0-360 100 H
4 38.6108 18.8 Pk 18.2 7 37.7 40 -2.3 0-360 100 \
5 71.6993 16.89 Pk 14.9 9 32.69 40 -7.31 0-360 200 \
6 220.1138 16.52 Pk 17.3 1.6 35.42 46.02 -10.6 0-360 100 \
8 846.75 61.47 Pk 27.3 3.2 91.97 46.02 45.95 0-360 200 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 814MHz to 849MHz and from 859MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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